The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



PARTS CATALOG INDEX FOR CCK SERIES

1

A3

i3 2332213322

FORM NO-927-0340

DATA TABLE

STANDARD GROUPS

FICHE LOCATION

bob d b b ek kb ek b ok b b ok bt b (b b peb ik ok b ek b b b ek ek

AS
B7
B7
All
B3
BS
B1l1
€1
813
Bl1
B13
c7
B1Z
A9
All
C3
Al3
Bl
&7
B?
C3
C5
B7
A?
All
BS
BS
Al3
c7

L2 2 2 222 222 2 23
L3222 22 232 22 33
bt 22 2 2222 222 3
36 36 I8 I 36 36 36 3 ¥
b2 2. 2. 2 L 2.3 2 2.2 2
PE 3 3 3 3E I 36 96 36 3 N ¥
b2 g 2.2 2 2 2 3.2 2 2
396 36 I 96 I 3, W XK X
36 96 3 I 3 3626 I3 3¢
L2 223322323 23
HXWWNNENR XA
s 222232 222212
L2 2 122323232 223
F5 963 W 363 IE I X K¢
L3 2.2 2 £ 2.1 2 2 2 33
t2 2. 2.2 22 2322 23
36 36 3 & 36 3 IE I I 3%
HRRERERFERXNARR
L2 2 2332 2.2 2 &8 4
L2 33 22323 2323
5638 36 IE 2 36 36 3 36 26 K
36 I X M 33 36 % 3% ¢
t a3 223 222222
L2 2 2233 22223
3696 I 3 36 3 I 33K K
P64 I6 26 36 3696 I 3 3 36
I 3 3 3 36 3¢ 36 I I 2 N %
L2 22223 2 223 23
3636 P& I I6 I 3% 3 36 33N

ILLUSTRATION

BLOCK»
BOX»

CYLINDER
BREAKER - KEY 1 AND 4

BOX» BREAKER - KEY 2+355:6
CAMSHAFT

CARBURETOR PARTS

CLEANER» AIR

CONTROL (REMOTE) - KEY 4,5:6 SPEC R THRU U
CONTROL (REMOTE) - KEY S BEGIN SPEC V

CONTROL (SET MOUNTEDR) - KEY 1+2+3

CONTROL ASSEMBLY (300-0859)

CONTROL» DISCONNECT ADAPTER -~ BEGIN SERIAL 0675954
CONTROL» REMOTE START - QFTIONAL

CONTROL» START ADAPTER -~ BEGIN SERIAL 0475954985
CRANKSHAFT AND FLYWHEEL

EXHAUST

EXHAUST BLOWER AND REMOTE CONTROL - KEY 4 ANDI' 5
FUEL SYSTEM (GAS» GAS-GASOLINE) - KEY 2+3+5+6
FUEL SYSTEM (GASOLINE)

GEARCASE AND GOVERNOR

GENERATOR

HOUSING

HOUSING: AIR

IGNITION SYSTEM

OIL SYSTEM ANDN MOUNTING

PISTON AND ROD

PUMP PARTS» FUEL (ELECTRIC)

TANKy FUEL - KEY 152,45

VACUUM SPEED' BOOSTER

SERVICE KITS AND MISCELLANEOQUS



- 927-0360 (10-79)
CCK HOME STANDBY PARTS CATALOG

INTRODUCTION

This catalog applies to the CCK Home Standby Generating Sets. Parts are arranged in groups of related items
Each illustrated part is identified by a reference. Partillustrations are typical. Using the MODEL and SPEC fron
the set nameplate, selectthe PARTKEY NO. (1, 2, eic., inthe last column) that applies to your MODEL and SPEC
This PART KEY NO. represents parts that differ between models. Unless otherwise mentioned in the description

parts are interchangeable between models. Right and left sides are determined by facing the biower end (front) o
ihe engine.

GENERATING SET DATA TABLE

ELECTRICAL DATA
MODEL AND SPEC | CARBURETION | WATTS | VOLTS | HERTZ | WIRE l PHASE | PART KEY NO.
4.2CCK-53CE/ Gasoline 4200 120/240 50 . 1 1
5 0CCK-3CE/* Gasoline 5000 120/240 60 * 1 1
4.2CCK-53CE/" Gas-Gasoline 4200 120/240 50 .- 1 2
5.0CCK-3CE/" Gas-Gasoline 5000 120/240 60 b 1 2
4.2CCK-53CE/" Gas 4200 120/240 50 e 1 3
5.0CCK-3CE/" Gas 5000 120/240 60 e 1 3
4 2CCK-53CR/™ Gasoline 4200 120/240 50 bk 1 4
5.0CCK-3CR/* Gasoline 5000 | 1207240 60 > 1 4
4.2CCK-53CR/" (Gas-Gasoline 4200 120/240 50 . 1 5
5.0CCK-3CR/* Gas-Gasoline 5000 120/240 60 - 1 5
4 2CCK-53CR/" Gas 4200 120/240 50 - 1 6
5.0CCK-3CR/* - @Gas 5000 1207240 60 b 1 6

The letter E in the MODEL and SPEC denotes electnc start with stant-stop
at the set only (Key 1, 2, 3).

The letter R in the MODEL and SPEC denotes remots start with start-stop
at both the set and remote controi (Key 4, 5, 6).

- The Specification Latter advances (A to B, B to C, etc.) with u‘anu!acturmg changes
- Setis reconnectible for 120 volt, 2 wire; 240 volt, 2 wire; or 120/240 voit, 3 wire service.

NOTE: Hertz is 2 unit of frequency equal to one ¢ycle per second.

NOTICE!

ITEMS REFERENCED AS OPTIONAL INDICATE PART IS FACTORY INSTALLED
AND MAY NOT BE APPLICABLE TO ALL MODELS. FOR FIELD CONVERSIONS
ADDITIONAL PARTS ARE USUALLY REQUIRED.

927-0360 (OCTOBER 1879

n7



CYLINDER BLOCK

$27-0380 {OCTOBER 1979)



CYLINDER BLOCK

REF. PART QaTy. PART REF. PART Qry. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 1100915 1 Block Assembly, Cylinder 18 516-0072 4  *Pin, Main Bearing Stop
{includes Parts Marked *) 18 800-0012 2 Screw, Cap - Hex Head
2 123-0283 1 Cap, Breather Tube (Rubber) (1/4-20 x 2-1/4")
3 123-0129 1 Tute, Breather {includes 20  123-0104 1 Valve, Breather Tube
Steel Baffles} 21 526-0063 2 Washer, Fiat - Copper
4 110-0666 2 Cover, Valve Compartment {(17/64" ID x 7/16” OD x
5 110-0667 2 Gasket, Vaive Cover 1/327)
& 517-0048 1 *Pilug, Camshaft Expansion 22 850-0045 §  “*Washer, Lock - Spring (5/167,
7 800-0512 &  “Screw, Cap - Hex Head 23 120-0386 1 *Tube, Crankcase Oil
{(5/16-18 x 17} 24 110-0881 2 Vaive, intake {Sisa!}
8 5§26-0122 18 Washer, Flat {11/32" iD x 25 110-0880 2 Valve, Exhaust (Chrome Cobalt)
23/32" OD x 10 Gauge) 26 INSERT, EXHAUST VALVE SEAT (Chrome Cobalt)
9 110-0892 2 Gasket, Cylinder Head 110-0872 2 ‘Standard
10 HEAD. CYLINDER - RIGHT 110-0872-02 2 .002" Oversize
110-08%0 1 Key 1.4 110-0872-05 2 005" Oversize
110-0884 1 Key 2.3.5.6 110-0872-10 2 .010" Oversize
11 HEAD, CYLINDER - LEFT 110-0872-25 2 025" Oversize
110-0891 1 Key 1.4 27 110-0902 4 “Guide, Valve
110-0883 1 Key 2.3.5.6 28 110-0539 4 Spring, Valve
12 BEARING. CRANKSHAFT - FRONT OR REAR 29 WASHER, VALVE SPRING RETAINER
101-0450 2 ‘“Standard 110-0893 2 Intake
101-0450-02 2 002" Undersize 110-0893 2 Exhaust - Key 2,3,5.6
101-0450-10 2 010" Undersize 3 110-0639 8 Lock, Valve & Spring Retainer
101-0450-20 2 020" Undersize 3t  TAPPET. VALVE
101-0450-30 2 .030” Undersize 115-0006 4 Standard
13  104-0575 2 “Washer, Crankshaft Bearing 115-0006-05 4 005" Oversize
Thrust 32 110-0804 2 Rotocap, Exhaust Valve
14 101-0115 1 *Gasket Kit, Bearing Piate 33 SCREW, CAP - HEX HEAD (Special)
15 1010316 1 “Plate, Bearing (Excluding 110-0878 3 (5/16-18 x 1-1/4")
Bearing) 114-0022 10 {5/16-18 x 1-3/4")
16  101-0357 2  “BRearing. Camshaft Front
or Rear (Precision)
17 508-0041 1 Seal. Bearing Plate * - Included in 110-0915 Block Assemibly.

$27-0380 (OCTORER 1579)



GEARCASE AND GOVERNOR

L ommenmenewiend
-

#27-0380 (OCTOBER 197



GEARCASE AND GOVERNOR

REF. PART QrTy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NG. NO. USED DESCRIPTION
1 GEARCASE, ASSEMBLY 18 516-0141 2 Pin, Alignment
103-0469 1 Spec R througn U 17  815-0261 1 Screw, Cap - Hex Head
{Includes Parts Marked *) (1/4-20 x 1/2")
103-0518 1 Begin Spec V {includes 18 526-0196 1 Washer, Flat (7/32" 1D x
Parts Marked &) 7/16” OD x 1/8")
2 509-0040 1 “&Seal. Oil - Crankshaft 19 870-0131 1 Nut, Hex - Locking (1/4-20)
3 150-1187 1 “&Yoke. Governor Shaft 20  149-0003 b Gasket, Fuel Pump Hole
4 BY-0546 2 “~&Screw, Machine - Pan Head Cover
{#48-32 x V/B™) 21 150-0098 1 Spring. Governor
5 505-5008 1 ~&Seal, Oil - Governor Shaft 22  150-0086 1 Stud. Governor Speed
€& 510-0013 1 “&Bearing. Needie - Upper Adjusting
7 510-0014 1 “&Ball, Bearing 23  150-1577 1 Bracket, Governor
B8 516-0130 1 *&Pin, Roll - Yoke Stop 24 870-0131 1 Nut, Hex - Locking (1/4-20)
8 150-0678 1 “&Clip, Adjustment - Sensitivity 25 800-0004 '3 Screw, Cap - Hex Head
10 BEARING, NEEDLE - LOWER (1/4-20 x 5/8")
510-0008 1  *Spec Rthrough U 26 526-0063 2 Washer, Fiat - Copper
570-0013 1 &Begin Spec V (17/64" ID x 7716" OD x 1/32")
11 ARM AND SHAFT, GOVERMOR (inciudes Clip) 27 518-0006 1 Clip, Retaining
150-1286 1 “Spec Rthrough U 28 150-0629 1 Rod, Governor Arm to
150-1564 1 &Begin Spec V Carburetor
12 800-0034 1 Screw. Cap - Hex Head 29 870-0053 1 Nut, Hex (#10-32)
(5/16-18 x 2-1/4") 30 150-0639 1 Ball, Joint
13 800-0032 4 Screw, Cap - Hex Head
{5/16-1B x 1-3/4") ’
14 850-0045 5 Washer, Lock - Spring (5/16") * - Parts Included in 103-0469 Gearcase Assembly.
15  103-0011 1 Gasket. Gearcase & - Paris included in 103-0519 Gearcase Assembly.

927-9380 (OCTOBER 10749



REF.
NOC.

1

~N on LUN

12
13
14
15
16
17

OIL SYSTEM AND MOUNTING

12
PART Qry. PART
NO. USED DESCRIPTIOM
800-0007 2 Screw, Cep - Hax Head
{(1/4-20x 1)
850-0040 z Washer, Lock - Spring {(1/4"}
120-0400 L] Cup, il Pump intake
120-0491% 1 Pump, Oi! (Internal Parts
ot Sold Separateiy)
120-0%61 1 Gasket, Kit - Oil Pump
801-0048 1 Scraw, Cap - Hex Head
(3/8-24 x 3/4™)
526-0066 1 Washer, Flat - Copper
{25/64" 1D x 9/16" OD x
1/16")
120-0140 1 Spring, Oil By-Pass Valive
120-0398 1 Vaive - Oil By-Fass
505-0057 1 Plug, Pipe (1/8")
SWITCH, LOW OIiL PRESSURE
308-0237 1 Spec R through U -
Optional
308-0319 1 Begin Spec V - Standard
505-0056 1 Piug, Pipe (1/2")
102-0158 1 Gasket, Oil Bsse
123-0489 1 Cap and Indicator, Oil Fill
123-0191 1 Gasket, Oil Fill Cap
505-0050 1 Elbow, Pipe - Street (1/2")
800-0084 4  *Screw, Cap - Hex Head

(7/16-14 x 4-1/2"}

172

REF. PART

NO.
18 862-0004
19 850-0055
20 526-0014
21 526-0198

22 402-0282

25 526-0182
26 526-0032
27 BASE, OIL
102-0579
102-0859
28 850-0050
29 102-0455
30 102-0558

402-0405

QTY.
USED

& [ I - N [« ] L N

N

-

PART
DESCRIPTION

*Nut, Hex (7/16-14)
“Washer, Lock - Spring (7/16")
*Washer, Flat (20/64" 1D x
1-1/2" OD x 1/8")
*Wastier, Flat {5/8"” 1D x
1-1/2" OD x 1/16")
*Snubber, Rubber
*Bushing, Siesve
*Cushion, Vibration
*Washer, Flat (17/32" 1D x
2-7/8" OD x 1/4"}
*Washer, Fiat (29/84" 1D x
7/8" OD x 1/16)

Standard
Units with Oil Base Heater
Washaer, Lock - Spring (3/8")
Screw, Cap - Hex Head
(3/8-16 x 1-1/4")
Heater and Thermostat,
Oil Base - Optional
Hardware Package, Mounting
{inciudes Paris Marked *)

* - Parts included in 402-0405 Mounting Hardware Package.

9%7-0360 {OCTYOBER 197!



CRANKSHAFT AND FLYWHEEL

REF. PART QTY. PART
NO. RO. USED DESCRIPTION
1t CRANKSHAFT
104-0882 1 Spec R through U
104-0960 1 Begin Spec V
2 821-0018 4 Screw, Cap - Hex Head
Locking (1/4-20 x 5/8")
3 192-0272 1 Sheave, Rope - Spec R
through U
4 5150001 1. Key, Crankshaft Gear
5 134-0565 1 Wheel, Blower
6 104-0170 1 Screw, Flywhes! Mounting
{Special)
7 850-0055 1 Washer, Lock - Spring (7/16")
8 526-0017 1 Washer, Fiat {(15/32" ID x
1-1/4" DD x 1/4")
9 104-0499 1 Flywhee!
10 518-0014 1 Lock, Crankshaft Gear
Washer
11 104-0043 1 Washer, Crankshaft Gear
Retainer
12 104-0032 1 Gear, Crankshaft
13 515-0227 1 Key, Flywhee!

927-0380 (OCTOBER 1979)



REF.
NO.

[- 3 N NS Y

PART
NO.

150-0078
150-1695
510-0015
i50-1257
150-0077
105-0332

PART
DESCRIPTION

Ring, Camshaft Center Pin

Kit, Governor Cup

Ball, Fly - Governor

Spacer, Governor Fly Baill

Plate, Governor Fly Ball

Gear, Camshaft {Includes
Flyball Spacer & Plate)

REF. PARY Qry. PART
NO. NO. USED DESCRIPTION

1 PISTON (includes Pin & Retairing Rings)
112-Ci36 2 Standard
112-0136-05 2 B05" Oversize
112-0136-10 P4 010" Oversize
112-0136-20 2 020" Oversize
112-0136-30 2 630" Oversize
112-0136-40 2 040" Oversize

2 112-0069 2 Pin, Piston

3 112-0003 4 Ring, Retaining

4 RING SET, PISTON
113-0152 2 Standard
113-0152-05 2 005" Oversize
113-0152-10 2 010" Oversize
113-0152-20 2 020" Cversize
113-0152-30 2 030" Dversize
113-0152-40 2 040" Oversize

5 ROD, CONNECTING (includes Screw and Lock)
114-0098 2 Standard
114-0088-10 2 010" Undersize
114-0068-20 2 020" Undersize
114-0088-30 2 .030” Undersize

6 800-0548 4 Screw. Connecting Rod Cap

7  114-0059 4 Washer, Connecting Rod

Cap Screw Lock
CAMSHAFT

REF.

PART
NO.

105-0004
515-0001
105-0140
150-0075
180-1519
150-1520

QTy.
USED

1

R S

PART
DESCRIPTION

Washer. Camshaft Gear Thrust
Key, Camshaft Gear Mounting
Camshaft (Includes Center Pin)
Pin, Camshaft Center

Hub, Governor Cup

Cup. Governor

$27-0380 (OCTOBER 1879)



EXHAUST

REF.
NO.

1

PART ary. PART

NO. USED DESCRIPTION
MUFFLER, EXHAUST
155-1218 1 Keys 1,23
155-1218 1 Keys 4.5.6 - Begin Serial

#221189 During Spec R

CONNECTOR, EXHAUST TUBE
155-1185 1 Keys 1,23 ]
155-1165 1 Keys 4.5,6 - Begin Serial

ANRELON Pl cnima Dnns 03
WEL T V.30 Uty JpsL 1y

CLAMP, MUFFLER

155-1015 1 Keys 1,23

155-1015 1 Keye 4.5,6 - Begin Serial
#221189 During Spec R

155-0714 1 Muffier, Exhaust - Keys 4,56 -
Prior to Serial #221189
During Spec R

505-0479 1 Cap, Pipe (1"} - Keys 4,56 -
Prior to Serial #221189
During Spec R

REF.
NO.

6

-
ow

-l
-l

12

PART
NO.

505-0041

155-1346

QaTy.
USED

1

PART
DESCRIPTION

Elbow, Pipe - Exhaust (1") -
Keys 4,5,6 - Prior to Serial
#221183 During Spec R

Tube, Exhaust - Keys 4,56 -
Prior to Serial #221183
During Spec R

Shield, Muffler - Keys 4,5,6 -
Prior to Serial #221189
During Spec R

Gasket, Exhaust Manifold

Screw, Cap - Hex Head
{5/16-18x 1)

Gasket, Air Seal - Keys
2,3,4,5,6 - Begin Serial
#221188 During Spec R

Washer, Lock - Spring (5/16")

927-03¢0 (OCTOBER 197



PEED BOOSTER

[
X
O
C
C
.
]

REF. PART ary. PART REF. PART QrTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
150-0433 1 Kit, Vacuum Speed Booster 8 150-0666 1 Plate, Uiaphragm
Replacement (Includes 9 516-0085 1 Pin (3/32 x 3/4") -
External Spring & Mounting Diaphragm Lever Pivot
. Gasket) 10 1 Housing, Vacuum Bocster
1 1500430 1 Bracket. Spring to Governor {Noct Sold Separateiy)
_ Link 11 i Cover, Vacuum Booster
2 150-0434 1 Kit, Diaphragm Repliacement Housing {Mot Soid Separately)
(Inciudes Gaskets}) 12 815-0148 4 Screw, Machine - Hex Head,
3  150-0668 1 Gasket, Diaphragm Plate Siotted (#8-32 x 7/8")
4 150-0425 1 Gasket, Booster to Manifold 13 150-1352 1 Pin, Vent
5 150-0366 2 Spring. Internal & Exiernal 813-0110 2 Screw, Machine - Round Head
€ 1500376 1 Bracket, Internal Spring N {#10-32 x 2"}
Adjustment 15 853-0008 2 Washar, Lock - External
7 515-0039 1 Pin, Cotter (3/32 x 5/8") - Tooth. (#1C)
Adjustment Bracket

927-3280 (OCTOBER 197!



REF.
KO.

~N DU AW

L ™

FUEL SYSTEM (GAS-GASOLINE and GAS) - KEYS 2.3,5.6
NOTE: Parts Not Shown in this Hlustration Reter to
Gasoline Fuel System.

PART
RO.

48-0311
5§05-0057
148-0107
862-0001
800-0610
526-0015

505-0101

arTy.
USED

B NN -

PART
DESCRIFTION

Regqulator, Gas

Plug, Square Head

Vent, Regulator

Nut, Hex (1/4-20)

Washer, Lock - Spring (5/16")

Screw, Cap - Hex Head
(1/4-20 x 1-3/4")

Washer, Fiat (8/32” 1D x
9/16” OD x 1/18")

Nipple (3/8 x 1" Long),

. Close

. Elbow (3/8"), Pipe

REF.
NO.

10
1%

12
13

14
15

18
17

PART

NO.
505-0139
505-0131

307-0312
505-0020

505-0302
503-0726

503-0032
148-0147

QTyv.
USED

1
1

ok

- ) -

PART
DESCRIPTION

Nipple (3/8 x 2"}, Pipe

Bushing (3/4 x 3/8"),
Reducer

Valve, Magnetic

Bushing (3/4 x 1/4”),
Raducsr

Nipple (1/4 x 1/2” Long),
Half

Hose, Fuel

Clamp, Hose

Pipe, Fue! - Carburetor

$27-0360 (OCTOBER 1878)



$27-0380 {OCTORER 9

FUEL SYSTEM (GASOLINE)

‘.




REF.
NO.

1

(74

»

HO~NHOM

15

b
H

17

PART
NO.

815-0110

141-0078

CARBURETOR (Includes Mounting Gasket) - See Separate
Group for Components

142-0363
142-0364

142-0367
142-0386
142-0372
338-0892
332-0556
860-0008

QaTy.
USED

- N NN kb T oh il bk

1
1

ok ok el ok ark

FUEL SYSTEM (GASOLINE)

PART
DESCRIPTION

Screw. Machine - Fillister
Head (#10-32x 7/8") -
Keys 4,5

Washer, Lock - Spring (#10}
Keys 4.5

Screw. Machine - Round Head
(#10-32 x 5/16™} - Keys 4,5

Washer, Flat - Brass
(2" Dx /2" ODx1/167) -
Keys 4.5

Terminal, Spade - Keys 4.5

Cover, Choke - Keys 4.5

Exhaust, Choke - Keys 4.5

Housing. Choke - Keys 4.5

TO CARBURETOR

Keys 1.2 (28")

Keys 4.5 (317)

Connector, Keys 1,2

Screw, Cap - Hex Head
(1/4-20 x 1-1/27)

Washer, Lock - Spring (1/4)

Gasket, Carburetor

Gasoline .

Key 1 (Manua! Choke)

Key 4 {Electric Choke)
Gas-Gasoline

Key 2 {(Mznuat Choke)

Key 5 (Eleciric Choke}
Gas Only - Keys 3.6
Harness, Wiring - Keys 4,5
Connector, Lead - Keys 1,2
Neut, Hex (#8-32)

REF.
NO.

22
23
24

25

26
27

28

PART Qary. PARY
NO. USED DESCRIPTION
850-0025 1 Washer, Lock - Spring (#8)
502-0313 2 Elbow, Fuel Pump - Keys 4.5
800-0008 2 Screw, Cap - Hex Head

(1/4-20 x 1-1/4"j
PUMP, FUEL (See Separate Group for Components)
149-0650 1 Keys 1.2

149-1553 1 Keys 4.5 - Kit Replaces Original
Equipment (Components of
original pump not sold
saparately) - Spec R

149-1541 1 Key 5 Begin Spec V

502-0313 1 Elbow, Keys 1,2

502-0196 1 Eibow, Keys 4,5

800-0054 2 Screw, Cap - Hex Head
(3/8-16 x 2")

850-0050 2 Washer, Lock - Spring {3/8)

154-0013 2 Gasket, Intake Manifola

154-0383 1 Manifold, intake

813-0110 2 Screw, Machine - Round Head
(#16-32 x 27)

853-0008 2 Washer, Lock - ET (#10}

150-0433 1 Booster, Vacuum Spsed
{Includes Externai Spring
and Gasket) (Refer to
separate group for cora-
ponents)

502-0395 1 Connector, Keys 4,5

153-0351 - 1 Choke, Manual - Keys 1,2

153-0263 1 Bracket and Clip - Choke
Cable - Keys 1,2

503-0301 3 Clamp, Hose

853-0013 2 Washer, Lock - ET (1/4™)

862-0001 2 Nut, Hex (1/4-20)

927-0360 (OCTOBER 1978)



CARBURETOR PARTS

88— 21
22
20 23—p

f~24—8

L1

927-0350 (OCTOBER 197

40



CARBURETOR PARTS

REF. PARY QY. PART REF. PART Qry. PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
CARBURETOR, GASCLINE {includes Mounting Gasket)} 20 142-0368 1 *°Shaft Assembly, Throttle
142-0363 1 Key 1 21 142-0370 1 Nut & Jet, Nozxle -
142-0364 1 Key 4 Key 1,245
CARBURETOR, GAS-GASOLINE (includes 22  142-0046 1 Retainer, Main Adjusting
Mounting Gasket) 23  142-0206 1 Packing. Main Adjusting
142-0367 1 Key 2 Needle
142-0366 1 Key § 24  14%-0045 1 Retainer, Main Adjusting
142-0372 1 Carburetor, Gas - Keys 3,6 Needie Packing

1 SCREW. MACHINE - FILLISTER HEAD 25 516-0027 1 Pin, Main Adjusting Needle
815-0103 1 10-24 x /27 26 142-0041 1 *“Needie, Main Adjusting
815-0109 2 10-24 x 5/8" 27 1 Body Assembly (Not Sold

2 815-0091 2 “*Screw (4-40 x 3/16"}, Choke Separately)

; Fly - Key 1.24.5 28 505-0053 1 Plug. Gas inlet

3 FLY.CHOKE 29 142-0042 1 Needle Assembly {Inciudes
142-0055 1 Key 1,2 Paciking, Nut & Retainer)
142-0037 1 Key 4.5 30 142-0343 2 Bushing, Throttlie Shaft

4 142-0205 1 Sleeve Assemibly, Choke 31 870-0053 % Nut, Throttie Stop

{Cover) 32 813-0103 1 Screw (10-32 x 3/4"),

5 SHAFT ASSEMBLY, CHOKE Throttle Step Clamp
142-0217 1 Key 1,2 33 148-0126 1 Adapter, Carburetor -
142-0183 1 Key 4,5 Key 2.3.5.6

6 142-0039 1 *"Shaft, Fioat - Key 1,245 34 509-0091 1 Gasket, Adapter Mounting -

7 142-0031 1 “Gasket. Body to Bowl Key 2,3.5.6

8 148-0017 2  “Gasket - (1} Fioat Valve Seat 35 148-0131 i Screw, Adapter Adjusting -

(1) Main Adjusting Needle Key 2,3.5.6
Retainer 36 148-0010 1 Spring, Adapter Adjusting
9 142-0049 1 “"Valve & Seat Assembly - Screw - Key 2,3,5.6

Key 1,245 37 502-0034 1 Eibow, ldie Line to

10 142-0032 1 *Gasket, Nozzle : Adapter - Key 2,3,5,6

11 142-0285 1 Nozzle Assembly - Key 1,245 38 149-0030 1 Line, tdle Fuel -

12 142-0361 1 Flcat & Lever Assembly - Key 2,3,5,6
Key 1,245 38 148-0008 1 Lock, Choke - Key 5

13 145-0008 1 Lever, idie Stop 40 518-0075 1 Screw, Choke Lock - Key 5

14 142-0040 1 “"Needle, idle Agjusting - 41 502-0074 1 Elbow, Inveried - Key 2,3,5.6
2 ysed on Key 2,5 42 142-0015 1 Plug - Key 3.8

15  142-0282 1 Spring, idie Needle Adjust- 141-0078 1 *Gasket, Carburetor Mounting
ing - 2 used on Key 2,5 142-0033 1 **Gasket Kit, Carburetor

16 142-D035 1 Spring. throttie Stop (Inciudes Parts Marked °)
Adjusting Screw 142-0371 1 Repair Kit, Carburetor

17 812-00863 1 Screw, Machine - Round Head {Includes Parts Markec **)
(6-32x 1/2"} )

18 815-0072 2 **Screw, Machine - Oval Head -
(4-40 x 1/4"} - Throttle Fly * - Parts Inciuded in Gasket Kit 142-0033.

19 142-0369 1 Fiy. Thrott'e “* -~ Parts Included in Repair Kit 142-0371,

927-0360 (OCTOBER 1979)



REF.
NO.

1
2

& W

-~ OQOONO

b b

PART
NO.

158-1022

s

N

%’/

1 %,

197
’

j

QTY.
USED

1

AlR CLEANER

REF. PART Qry. PART
NO. NO. USED DESCRIPTION
1 CLEANER, AIR
140-0806 1 Keys 1.2,3
140-0399 1 Keys 4.5.6
2 503-6280 3 Clamp, Hose
3 §03-0107 1 Clamp. Hose
4 503-0288 i Hose, Rubber (Moided)
5 140-0211 1 Steeve, Hose
6 145-0080 1 Iinlet, Carburetor Air
7 140-0403 1 Cup Assembly {inciudes
Screen) (Part of Air
Cleaner!
8 140-0068 1 Screen, Air Cleaner
(Part of Air Cleaner)

FUEL TANX - KEYS 1,2,4,5

PART
DESCRIPTION

Tank, 5 Gallon Fuel

CAP & PICKUP ASSEMBLY, FUEL

159-0896
159-1028%

159-1000
502-0428

502-0399
503-0656
502-0398
158-1030
£02-0003
155-0897
155-1026

1

1

1

b

1
1
1
1
1
1
1

Key 1,2 (includes Parts

- Marked +)

Key 4,5 {isiciudes Parts
Marked *}

“+Gasket, Fuel Tank Cap
+Nipple, Quick Disconnect

{Vent)

*+Filter, Ball Check
*+Hose, Fuel
*+Coupling, Male

*Vent
*Connector, inverted Male

Line, Fuel - Tank to Pump
" Line, Fuel Vent - Key 1,2

+- Included in 159-0996 Fuel Cap & Pickup Assembly.
= - Included in 159-1029 Fuel Cap & Pickup Assembly.

11

-8
L= -

927-0360 (OCTOBER 1874



FUEL PUMP PARTS (ELECTRIC)

REF. PART
NO. NO.

PUMP, FUEL
149-1541

149-0650
149-1445
149-1447
149-1446
149-1453
149-1452
149-0767
149-1451
149-1450
149-1449
10 149-1448

@HDNNDA DN -

ary.
USED

b

wh avh ook ad b ok b bk ol wh b

PART
DESCRIPTION

Keys 4,5 - Reptacement
Pump - See Note

Keys 1,2

Filter

Magnet

Gasket, Cover

Cover

Piunger

Spring, Plunger Return

Spring Cup & Vaive

Gasket, Spring Cup

Washer, Cup Gasket

Retainer, Cup & Plunger

NOTE: 149-1553 Replacement Fuet Pump Kit 1o replace
original pump used on Keys 4,5 Spac R, contains the

149-1541 Pump.

43

#27-0380 (OCTOSER 1979)



REF.
NO.

1

2
3
4
5

wodh
bk

PART
NO.

160-1040

160-0043 -

160-0723
160-1041
160-1135

160-0257

526-0214
850-0040

QTy.
USED

1
1

1

2
2

IGNITION SYSTEM

PART
DESCRIPTION

Gasket, Breaker Box -
Keys 1.4
Gasket, Breaker Box -
Keys 2,3.5,6
Piunger, Breaker Box -
Keys 1,4
Bushing, Breaker Box -
Keys 1,4
Box Assembly, Breaker ~
Keys 1.4 (See separate
group for components)
Box Assembly, Breaker -
Keys 2,3,5,6 (See separate
group for comporients)
Washer, Flat (17/64” ID x
/2" OD x 1/16") - Keys 1,4
Washer, Lock - Spring {(1/4”)

SCREW, MACHINE - SOCKET HEAD

802-0035
802-0034
312-0027

2
2
1

Keys 1,2,3 (1/4-20 x 7/8")

Keys 4,5,6 (1/4-20 x 3/4")

Condenger, Ignition Coil
Suppression

SCREW, CAP - HEX HEAD

800-0004
+ 815-0350

1
1

Keys 1,2,3 (1/4-20 x 5/8")
Keys 4,5,6 (#10-32 x 3/8")

REF.
NO.

12

13
14

-

L

16

17

18

20
21

22

PART

856-0006
862-0001

-166-0580

s

166-0588
COIL, IGNITION
166-0643

166-0648

CABLE, SPARK PLUG

167-1595
167-1596
160-0558

PLUG, SPARK
167-0241
167-0237
166-0519
166-0604

334-0028

QTv.
NO. USED

—h ol ouh

1
1
1

1
2

N - DN

PART
DESCRIPTION

Washer, Lock - EIT (1/4") -
Keys 1,2,3

Nut, Hex (1/4-20) - Keys 1,2,3

Bracket, Coil - Keys 1,23

Clamp, Coil

Begin Serial #A760998660
During Spec R

Prior to Serial #A760998660
During Spec R

16-3/4" Long

12" Long

Nipple, Rubber - Coil -
Begin Serial #A7609986G0
During Spec R

Non-Resistor Type

Rasistor Type

Bracket, Timing

Nut, Knurled - Coi! -
Prior to Seriai #A760998660
During Spec R

Lead (4 foot piece of
Wire)

927-0380 {OCTOBER 197¢



NONMWN -

ek ek
VIR U o o]

ey
(9]

ey
F-N

PART

NC.

160-0257

160-0930
160-0150
160-0002
160-0428
160-0349
160-0075
812-0077

850-0025
160-0262
312-0069
850-0040
802-0034

518-0049

160-0043

BREAKER BOX - KEYS 1and 4

O
s

QTYy.
USED

w N~ - N [ Y G G G G g

-t

BREAKER BGX - KEYS 2,3,5,6

PART
DESCRIPTION

Box Assembly, Breaker -
Complete

Cover, Breaker Box

Gasket, Cover

Point Set

Strap, Point Set to Terminal

Terminal and Block Assembly

Cam Point Adjusting

Screw, Machine -~ Round Head
{#8-22 x 3/8”)

Washer, Lock - Spring (#8)

Guide, Plunger

Condenser

Wagher, Lock - Spring (174"}

Screw, Machine - Socket Head
(1/4-20 x 3/4")

Screw, Machine - Round Head
W/ET Washer (#8-32 x 1/4"}

Gasket, Breaker Box Mounting

REF.

-t O PRONOIONHWON -

- —

-t
n

13

PART
NO.

160-1135
160-0931
160-0002
160-0349
160-0075
160-0428
160-0150
160-0930
850-0025
812-0077

312-00638
802-0035

850-0040
526-0214

160-1041
150-1040
160-0723
160-0261
815-0285

QTy.
USED

[ O P Y S G P Sy

N N =

D) b wd b b

PART
DESCRIPTION

Eox Assembly, Complete
Guide, Plunger
Point Set
Terminal and Block Assembly
Cam, Point Adjusting
Strap, Point Set to Terminal
Gasket, Cover
Cover, Breaker Box
Washer, Lock - Spring (#8)
Screw, Machine - Round Head
(#8-32 x 3/8")
Condenser (.3 Mfd)
Screw, Socket Head
(1/4-20 x 7/8")
Washer, Lock - Spring (1/4")
Washer, Flat (17/64” 1D x
1/2” OD x 1/16")
Bushing, Guide
Gasket, Mounting
Plunger, Breaker
Wick
Screw, Machine - Round Head
W/ET Washer (#8-32 x 5/16")

927-0360 (OCTOBER 1979



GENERATOR

$27-0380 (OCTOBER 1873)



REF.

[ 2]

OO b

1
12
13
15
16
17

18

PART
NO.

Qry.
USED

PART
DESCRIPTION

ROTOR ASSEMBLY. WOUND (includes Parts

Marked *)

201-1903

201-2503
201-1912
232-2316

515-0006
510-0047

232-0586
520-0733

1
1
1
1
1
1
1

1

60 Hertz Sets, Spec R
through U
60 Hertz Sets, Begin Spec V
50 Hertz Seis
*Hub, Drive - Spec R
through U Only
Key. Rotor to Crarkshatft -
Spec R througa U
*Bearing. Rotor (Bati)
Clip, Bearing Stop
Stud, Rotor Through

STATOR ASSEMBLY, WOUND

220-1821
220-1822

1
1

60 Hertz
50 Hertz

LEAD ASSEMBLY, BRUSH

336-1891
336-189C

336-2110
336-0186

4
3

1

2

Biade Type Terminals (9)

Blade Type & Round Type
Terminals {(4”)

Blade Type & Round Type
Terminals (6")

Jumper, Ground (3-1/27}

BLOCK ASSEMBLY, BRUSH (Includes Parts

Marked +)

212-0352
212-0345
212-0346
212-0353
231-0164

800-0051

214-0085
214-0096
212-1232
850-0050
526-0030

232-2107
234-0362
211-0187

—bh b b b ok

Bottom
Right Side
Top
Left Side
Adapter, Generator to
Engine
Screw, Cap - Hex Head
(3/8-16 x 1-1/4"
+Brush, Commutator
+Brush, Collector Ring
+Spring. Brush
Washer, Lock - Spring (3/8")
Washer, Flat (13/32” ID x
7/8" QD x 1/8")
Cover, Fan
Wrapper, End Bell
Bell, End

GENERATOR

F &

REF. PART QTy. PART
NO. NO. USED DESCRIPTION
21 300-0044 4 Screw, Cep - Hex Head

{6/16-18 x 7-1/2")

22 516-0182 8 Piry, Roli {1/4 x 3/4")
23 232-2321% 1 Supponrt, Generator
24 203-0152 1 *Commutator
25 204-0110 1 “Collector Ring
26  800-0050 4 Screw, Cap - Hex Head
{3/8-16x 1)
27 850-0050 4 Washer, Lock - Spring (3/87)
28 205-0090 1 Fan, Generator
29 515-0007 1 “Key, Drive Hub
30 870-0203 1 Nut, Hex (7/16-20)
31 850-0055 1 Washer, Lack - Spring (7/16")
32 862-0015 4 Nut, Hex (%/16-18)
33 850-0045 4 Washer, Lock - Spring {(5/16")
34 £26-0115 4 Washer, Flat (11/32" 1D x
11/16” OD x 1/16")
35 812-0156 4 Screw, Machine - Round Head
(1/4-20 x 1-1/2")
36 850-0040 4 Washer, Lock - Spring (1/4")
37 HARNESS ASSEMBLY, WIRING
338-0642 1 Spec R through U
338-0946 1 Begin Spec V
38 353-0047 1 Resistor, Tapped
39 304-0015 2 Washer, Centering
4C  304-0706 2 Bracket, Resistor Mounting
41 812-0118 1 Screw, Machine - Round Head
{(#10-24 x 5")
42 850-0030 1 Washer, Lock - Spring (#10)
43 860-00M 1 Nut, Hex (#10-24)
44 357-0020 1 Rectifier, Diode
45 853-0008 8 Washer, Lock - ET {#10)
46 871-0010 8 Nut, Hex (#10-32)
47 526-0049 4 Washer, Flat (.20" 1D x
. 7/16" OD x 1/32"}
48 815-0341 4 Screw, Machine - Hex Head

Brass (#10-32x 1)
49 815-0359 17 Screw, Tapping - HWH
(#10-32 x 7/8")

+ - Parts Included in Brush Block Assembly.
* - Parts Included in Rotor Assembly.

927-0380 (DCTOBER 12



REF.
NO.

1
2

3

PART
NO.

301-3484
815-0350

300-0859

815-0365
300-0835
812-0077
870-0263

361-3481
815-0350

307-1166
821-00¢=

CONTROL (REMOTE) - KEYS 4,5,6, SPEC R THROUGH U

QTy..

USED

1
3

1

EY

-h

b o By Pk S

(,
)

M v G — — —
|

- PART
DESCRIPTION

Cover, Controtl

Screw, Tapping - Hex Head
(#10-32 x 3/8")

Control Assembly, Complete
(See separate illustration
for component paris)

Screw, Tapping - Round Head
(#8 x 3/4"})

*Adapter, Start Control -
Key 6

-*Screw, Machine - Round Head

{#8-32 x 3/8") ,
*Washer, Lock - ET (#8)
Nut, insulator
Bracket, Control Mounting
Screw, Tapping - Hex Head
(#10-32x 3/8")
Washer, Lock - EIT (#10)
Solenoid, Start
Screw, Cap - HWH
(1/4-20 x 3/8")

24

S St \
] 1 S
P ol <
i : '
1 [}
: :
[}
123\ 22! S
| ¥ S
REF. PART aTy. PART
NC. NO. USED DESCRIPTION
14 332-0142 1 Terminal, Lug
15 821-0010 1 Screw, Cap - HWH
{1/4-20 x 1/4"})
16 856-0006 1 Washer, Lock - EIT (1/4")
17 330-0004 1 Cover, Qutlet Box
18 508-0179 1 Grommet, Outlet Box
18 330-0074 1 Box, AC QOutiet
20 815-0350 2 Screw, Tapping - Hex Head
(#10-32 x 3/8")
21 301-3560 1 Panel, Control Mounting
22 321-0194 1 Fuse (9 Amp, 32 Volt)
23 321-0153 1 Fuse Holder (Inciudes Fuse)
24 HARNESS, WIRING - ENG!NE CONTROL
338-0891 1 Keys 4,5
338-0738 1 Key 6
25 300-1227 1 *Control, Disconnect Adapter
(See separate illustration for
. component parts)
26 332-0942 18 Tie, Wire

* - Effective Serial Number 0675954985, During Spec R.

$27-0360 (OCTOBER 1679)



CONTROL ASSEMBLY (300-0859)

O © "9\ o)
Q1 Q2
/ \C R3
Qo CR1 o
TB1 | R1 - TB2
DC R2
S - E S92
= 4§ e
: 4
{FE}Y '
{Ee}CRe—- [+ [h Q
iIC2 -~ O O
— R3 [ C1 g o o
Q4 +| oY 0
Qs '
Qs |- 4 rwo }F
O o]
t
1
REF. PART avyY. PART REF. PART aTy. PART
NO. - NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
Al 300-0859 1 Control Assembly ARG 352-0165 1 Resistor - 1-Ofm. 12 W. 5%
AiICT 355-0026 1 Capacttor, 47 Mid A1R7 350-0355 t  Resistor - 47-Ohm. 1 2 W_ 5%
A1C2 356-0046 1 Capacitor, Electrolytic - 5 Mid. ARS8 356-0372 1 Resistor - 470-Chm. 172 W. 5%
AI1CR1 357-0028 1 Rectifier A1R9 350-0530 i Resistor - 330-Ohm 12 W 5%
A1CR2 3570028 1 Rectiier AIR10 350-0983 1 Resistor - 880-Ohm 2 W 5%
AICR3 358-0054 1 Drode and Heat Sink A1R12 35G-0673 1 Resistor - 270-Ohm. 1 W 5%
AI1CR4 357-00C4 i Rectufier A1R12 350-0404 1 Resistor - 5 1K-Ohm_ 1.2 W, 5%
A1CRS 357-0004 1 Rectifier A1S1 308-0323 1 Switch - Double Pole. Double
AWCRO 357-0004 1  Recufier Throw
A1CR7 359-0026 1 Diode A1S2 308-0320 1 Switch - Double Pole. Double
AI1CRB 357-0017 1 Rectfier Throw
A1CR3 357-0017 i Recufier A1TB1 332-1450 1 Terminal Block
AICR10 357-0013 1  Rectfier A1TB2 332-1450 1  Termina! Block
Alg1 ggﬁms 1 ?ans»stor 1 332-1454 1 Printed Wining Board
A1Q2 -0033 1 ransistor 2 308-0378 1 *Rocker and 3pring {Repiaceable
A1Q4 362-0011 1 Transisior 3 812-0061 4  *Screw, Machine - PFound Head
A1Q5 362-0011 1 Transistor (#6-32 x 3/8")
ATR1 353-0043 1 Resistor - 35-Chm, 0 Watt 4 y 4 “Washer x - ET (#6
AtR2 350-0437 1 Resistor - 120K-Ohm. 1/2W_5% 5 ggg_??“gg 4 -N:ts ﬁéxl}?&«az; (#6)
A1R3 350-0977 1 RBesistor - 390-0hm. 2 W_ 5% ’
AiR4 356-0433 1 ‘Hesistm - 47¥#-0Ohm, 1.2 W, 5%
A1RS5 350-0404 1 Resistor - 5 1IK-Ohm. 1/2 W. 5% * - Parts Included in 300-0859 Controi Assembly

AN

827-0380 (OCTOBER 187¢)



START ADAPTER CONTROL
{Use Effective Seriai Number 0675954985 During Spec R)

REF. PARY QrTy. PART
NO. NO. USED DESCRIPTION
300-0935 1 Control, Start Adapter
E14 332-1511 4 Termina! Lug | —]
£5-8 332-1489 4 Terminai Lug
Hi 818-0005 4 Rivet, Bling " @ Tof
K1 307-1185 1 Reiay, Armature o) A ‘ _
K2 307-1185 1 Relay. Armature < LU B <n
P 332-1658 1 Bracket. Mounting
MP2 332-1656 ¥  Brackel. Mounting o) ‘ ‘
81 332-1491 1 Printed Wiring Board 2 X
w1 338-0680 1 Harness. Wiring
)
" -~
Q‘in @ 52
DISCONNECT ADAPTER CONTROL
(Use Effective Serial Number 0675954985 During Spec R)
REF. PART Q7yY. PART
NO. NO. USED DESCRIPTION

306D-1227 1 Control, Disconnect Adapter
ci 356-0050 1 Capacitor (2.2 Mid, 20%,
35 Voiis DC)

C2 355-0039 ' Capacitor (.002 itfd., -

b

50 Volits)

CR1,2.3 357-0004 1 Rectifier

CR4 358-0036 1 Diode

E1-4 332-1511 4 Terminal Lug

H1 818-0005 4 Rivet, Blind

MP12 332-1656 1 Bracket, Mounting

at 362-0035 . 1 Transisior

Q23 362-0011 1 Transistor

R1 350-1124 1-  Resistor (100-Ohm, 2 Watt, 10%}

R2 350-0536 1 Resistor {1006-Chm, 1/2 Watt,
10%}

R3 350-0527 1 Resistor (180-Ohm, 1/2 Watt,
10%;)

R4 350-0396 1 Resistor (2400-Ohm, 1/2 Watt,
5#)

R5 350-0398 1 Resistor (3000-Ohm, 1/2 Watt,
5%)

R6 350-0411 1 Resistor (10,000-Ohm, 1/2 Watt,
5%)

81 332-1833 Printed Wiring Board

ok omd

w1 332-0935 Harness, Wiring

$27-0380 (OCTOBER 1979)



CONTROL (SET MOUNTED) - KEYS 1,23

REF.
NO.

SODND U BN

11
12

PART
NO.

301-3452
301-3453
305-0235
305-0254
307-1052

304-0292
308-0028

508-0109

332-0142
304-0251

-t b (I S S S S G R g:
.

PART
DESCRIPTION

Box, Control

Cover, Control Box

Rectifier (10 Amp, 100 Voit)
Sink, Heat-Rectifizr Mounting
Feiay, 8 Voit

Heséeh\r IR Cihen BN Winti)

DINFE LU WSTIEER MWW FVAELLY
Insulator, Resistor Mounting
Switch, Start
Switch, ignition
Grommet, Rubber - For 1

Hole
Terminal, Ground
Rasistor {30-Ohm, 5 Watt)

9270350 (OCTOBER 1974



$27-0380 (OCTOBER 1979)

2
Z

-]

26

rn

CONTROL (REMOTE) - KEY 5, BEGIN SPEC V



REF.
NO.

W N

PART
NO.

518-0056
821-0004

301-4545
FUSE

321-0146
321-0174
821-0C04

321-0175
308-0283
821-0004

870-0131

307-1575

821-0008

307-1617
331-0088
812-0087

Qvy.
USEDL

k!
1

NN n N o~ N L -k

b ok

CONTROL (REMOTE) - KEY 5, BEGIN SPEC V

PART
DESCRIPTION

Screw, Wing (¥10-32 x 1/2")

Screw, Seif-locking - HWH
{#10-32 x 5/167)

Covei, Control Box

10 Ampere

5 Ampere

Screw, Self-locking - HWH
{#10-32 x 5/16")

Fusehclder

Switch, Toggle - Start/Stop

Screw, Self-locking - HWH
(#10-32 x 5/16"}

Nut, Hex - With External
Tooth Lockwasher (#10-32)

*Relay

Screw, Self-locking - HWH
(1/4-20 x 5/16)

Soienoid

insulator. Bushing

Screw, Machine - Round Head
(#8-32 x 1-1/27)

REF.
NO.

15
16
17

18

198
20
21

22
23

24

25

27

28
29

PART
NO.
304-0580
508-0015
870-0221

352-0181
301-4442
357-0030
821-0008
508-0208
§08-0191
821-0004
870-0131

305-0383
301-4441

301-4634
338-1292

QTy.
USED
1
1
1

g

N N b b PN —b

-t

PART
DESCRIPTION

Insuiator, Mounting

Insulator, Washer

Nut, Hex - With External
Tooth Lockwasher (#8-32)

*Resistor, Fixed, Wirewound

{100-Ohm, S Watt)

Panel, Controi

* Diode. Rectifier

Screw, Salf-locking - HWH
{1/4-20 x 5/16")

insulator, Bushing

Insulator, Bushing

Screw, Self-locking - HWH
(#10-32 x 5/16™)

Nut, Hex - With External
Tooth Lockwasher (#10-32)

Reguiator, Voltage

Plate, Mounting - Relay
and Regulator

Box, Centrol

Harness, Wiring (Includes
Parts Marked *)

* - Parts Included in 338-1292 Wiring Harness.

$27-03680 (OCTOBER 1979)



OUSING

$27-0380 (OCTOBER 1979




HCUSING

REF. PART Qry. PART REF. PART QTYv. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 4051828 i Housing Assembly, Unit 14 526-0054 2 Washer, Flat {21/64” 1D x
{Inciudes Parts Marked *) 3/4" OD x 1/16")
2 PANEL, REAR HOUSING 15 850-0045 2 Washer, Lock - Sprina {(5/167)
405-1927 1 Keys 1,2,3,6 16 815-0062 5 Bolt, Lag (3/8x 3")
405-2170 b Keys 45 17 406-0360 1 Plate, Hasp
3 403-1000 3 Bzse, Mounting 18 815-0362 4 Screw, Wood (#8 x 3/4")
4 403-1001 2 Molding, Trim 19 406-0359 1  “*Hinge, Hasp
§ 813-0105 8 Screw, Machine - Round Head 20 405-1925 1 *Duct, Air Housing
{10-32 x 1-1/47} 21  526-0013 5 Washer, Fiat (25/64" 1D x

6 870-0131 8 but, Hex (#10-32) 1" OD x 1/16")

7 403-1002 1 Hold-down Assembly, Fuel 22 526-0009 8 Washer, Flat (7/32" 1D x
Tank - Keys 1,2 172" 0D x 1/16™)

8 815-0363 5 Scraw Eye, Wood - Fue! T 23 159-1031 1 Bracket, Gas Can - Keys 4,5
Tank Hold-down - Keys 1,2 24 405-2175 1 Hood, Gas Can - Keys 4,5

8 CABLE, BATTERY 25 -800-0008 4 Screw, Cap - Hex Head
415-0049 1 Negative (1/4-20 x 1-1/4")
416-0549 1 Positive 26 850-0040 4 Washer, Lock - Spring {1/4")

10 416-0638 i Tray, Battery 27 526-0015 4 Washer, Flat (9/32" 1D x

11 416-0812 1 Frame, Battery Hold-down 9/16" OD x 1/16™)

12 416-0541 2 Stud (5/16-18 x 7-1/27) - 28 862-0001 4 Nut, Hex {1/4-20)
Battery Hold-down

13  862-0015 2 Nut, Hex {(5/16-18) * - Parts included in 405-1928 Housing assembly.

$27-0360 (OCTORER 1878)

kR



L b

AIR HOUSING

7 .98
\bfq:\ =)
810 ~
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
1  134-0589 1 Housing, Cylinder Air -
Left Side
2 HOUSING, BLOWE
134-2522 1 Keys 1.23
134-2522 1 Keys 4,5.6 - Begin Seriai
#221189 During Spec R
134-2102 1 Keys 4,5,6 - Prior to Seria!
#221189 During Spec R
3 134-0588 1 Housing, Cylinder Air -
Right Side
4 SCROLL, BLOWER HOUSING
134-3068 1 Spec R througn U
134-3916 1 Begin Spec V
5 517-0035 1 Plug, Dot Button (1-1/18")
6 508-0166 1 Grommet, Rubber - Keys 1,2,2
7 517-0021 2 Plug, Dot Button (7/8")
8 SCREW, CAP-HEX HEAD
821-0018 4 Spec R through U
(1/4-20 x 5/8")
£21-0008 4 Begin Spec V (1/4-20 x 1/2"}
9 526-0015 4 Washer, Fiat (9/32” D x
9/16” OL: x 1/16")
10 853-0013 4 Washer, Lock - ET (1/4")
11 134-2956 1 Guard, Scroll Outlet
12 815-042i 4 Screw, Tapping - Hex Head

With ET (#10 x 1/27}

927-0360 (OCTOBER 1979)



REF.
NO.

-b

HoWwN

BN W

EXHAUST BLOWER AND REMOTE CONTROL - KEYS 4 and 5

\N
PART QrTy. PART
NO. USED DESCRIPTION
REMOTE CONTROL, COMPLETE
3D0-1140 1 Keys 4,5 - Spec R through U
(Includes Parts Marked ~)
300-1819 1 Key 5 - Begin Spec V
{includes Parts Marked &)
815-0350 4 *&Screw, Tapping - Hex Head
(#10-32 x 3/8")
301-3911 1 “&Cover, Control
812-0066 4 *&Screw, Machine - Round Head
{#6-32 x 5/8")
CIRCUIT BOARD ASSEMBLY

332-1716 1 *Keys 4,5 - Spec R through U
{includes Parts Marked 1)

332-2264 1 &Key 5 - Begin Spec V
{Includes Parts Marked §)

332-1450 1 {§Terminai Biock

307-1185 1 {Relay

307-1347 1 {§Relay, Time Delay

508-0008 2 *&Grommet, Rubber

REF. PART QrTy. PART
NO. NO. USED DESCRIPTION
g 307-0597 1 “*&Relay - Start/Stop
10 HARNESS, WIRING
338-0893 1 “Keys 4,5 - Spec R through U
338-1276 1 &Key 5 - Begin Spec V
11 301-3910 1 *&Box, Control
12 313-0016 4 “&Spacer
13 399-0092 1 Blower, Exhaust
14 405-2172 1 Screen, Exhaust Blower
15 812-0156 2 Screw, Machine - Round Head
(1/4-20 x 1-1/2")
16 526-0015 2 Washer, Flat (9/32" 1D x
9/16” OD x 1/16")
17 850-0045 2 Washer, Lock - Spring (1/4")
18 862-0001 2 Nut, Hex (1/4-20)
* - Parts Included in 300-1140 Remote Contro! Assembly.
& - Parts Included in 300-1819 Remote Controi Assembly.
1 - Parts included in 332-1716 Circuit Board Assembly.
§ - Parts Included in 332-2264 Circuit Board Assembly.

$27-0380 (OCTOBER 1979)



REF.
NO.

SERVICE KITS AND MISCELLANEOUS

PART
NO.

98-1100
160-0836
168-0103
168-CN95
522-0164

QTy.
USED

1
1
1
1
1

PART
DESCRIPTION

Decsl Kit

ignition Tune-Up Kit

Gasket Kit, Set

Gasket Kit, Carbon Removal
Overhaut! Kit, Engine

TOUCH-UP PAINT (Pressurized Can)

525-0137
525-0305

1
1

Metallic Green {16-0z2.)
Non-Metallic Green (13 0z.)

NOTE: For other kits, refer to the Group for the
part in question.

927-0360 {CCTOBER 1



CONTROL (REMOTE STARTING) - OPTIONAL

il

nulﬂIH

» HH » 2
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
CONTROL, REMOTE STARTING
1 300-0935 1 Standard Model {Inctudes
Parts Marked *)
2 300-098G 1 Deluxe Model (Includes
Parts Marked +)
3 81503565 2 +Screw, Machine - Round Head
(#6-32 x 1/2)
4 860-0005 2 +Nut, Hex (#6-32)
5 302-0885 1 +WNeter, Time Totalizing
6 358-0034 1 +Diode
7 302-0888 1 +Meter, Battery Condition
8 301-3606 1 +Panel, Contro!
9 308-0341 1 *+Switch, Rocker
10 301-3566 1 *Panel, Control
* - Parts included in 300-0985 Control.
+ - Parts included in 300-0986 Control.
927-0380 (OCTOBER 1



900-0200 (1-76)

SUPPLEMENTARY INSTRUCTIONS AND PARTS LIST

This Supplement applies to the 5.0CCK-3CR/13000 and the 6.5NH-3CR/13000 Home Standt
Generator Sets. Use this Supplement with the 927-0360 Operator's Manual and Parts
Catalog for the CCK sets and with 940-0360 Operator's Manual and Parts Catalog for
the NH sets,

The new models, designated by the Spec Number 13000, are fully automatic for
starting and stopping when used with an "Onan" "ET" series Automatic
Load Transfer Switch.

The automatic start-stop control includes a trickle battery charginz circuit which
is used to maintain the starting battery of the generator set. The charge rate is
adjustable from 50-300 milliamperes. The control panel includes a milliammeter
for state of charge readings. The battery charger consists of a transformer, full
wave rectifier and resistors. The trickle charge rate should be set to maintain
the unit's battery at full charge. For the first several weeks of operation, the
rheostat should be set and the battery condition checked frequently (Use a
hydrometer.) Adjust the charger for a minimum charge rate that will maintain
charge condition. Higher rates will shorten battery life. Large ambient
temperature changes may require a different charge rate adjustment.

uﬁﬂztnr~ﬁet fremaue the "Gn utalwc*” fua@ *-9 f?am the
jsr performing oy maintenance or service. This will
tar ﬁlng of the generator set and prevent a serious shock

The Cranking Limiter circuit breaker in the automatic start-stop control de-energi
the generator set starting circuit after 45-90 seconds of cranking time to prevent
runping batteries down. Reset cranking limiter by pushing in the red button on
control housing before cranking is again attempted. The craaking limiter is an

electrically-operated thermal relay which protects the engine cranking circuit.
The circuit is energized when the engine begins to crank and remains energized
until the engine starts. If the engine does not start, a heating element in the
limiter opens the cranking circuit after approximately one minute. A one-minute
"cool down” period is required before attempting to reset the cranking limiter to
start the unit.

NOTE: 1If repeated attempts to start the set fail, check the fuel supply before
resetting the cranking limiter. Lack of fuel wiil cause the cranking limiter
circuit to energize each time set is crankead.

Schematics of the generator set, start-stop control and automatic transfer switch
are also included with this supplement.

§ WARNING l Always use an appropriately sized, approved double-throw transfer

switch with any standby gererﬂtor set. DO NOT PLUG PORTABLE OR STAND
SETS DIRECTLY INTO A HOUSE RECEPTACLE TO PROVIDE EMERGENCY POWER. It is possible
for current to flow from the generator set into the utility line. This creates
exireme hazards to anyone werking on lines to restore power.




s———
3 Y S S5 o o
L 61~ 11G IC] SCHEMAT!IC 8Tt e oes | AT NG [ONY e
TR T | cltRes asey
) w ! = - T IMCESA(NET ;1 | CORINGL-GEN SEV 435Y
WIRING DIAGRAM @ - a A Ly s
; fad % S ] § GEt TAY ¥ | WTRIR MARESS
) .
e : P
—E : i i : E : ¢ / { ] )
~OK:-§ ! : e
[ i e ca ¥ N
“+013 18 ) é 3 H g CF
o2 . P 3_23; :fr,h’é g & o cran ‘ :
p---o 2T . ' ' po; *C%'r T e ECTRIC TE|LIST ENG SOW (V¥
| 88 Q@ ! saujn“' w:@ E_LAiSr Wi T ST A
; Ll ! . Py AICRE (3] Y COFECITIOR-5 ' &5
3-O=0 | F ] pecs
i { Lo : T | PO 10 OF GAS WRVE
i HI! ; - PIRE PLIN
i e
: S 13 | @ it oM e ; 1 H 5153
; TG <y PURICRY N AQ : 2 T
: : E b . — I i i 55 TSI I S T
! O [ -@ | * . ! lacmRe S 52 N L WIAT AsisTee
T T SIS I I I IIONG i & i SN k Lﬂw—- ——-~@= o 1 T RELAY-START SELEWONE
To— | & % : ' 'mm@msn iy 11 s L Souliod
S o= S ] e B e ——
2 H ! '\ . i sr- (1] t -RY ]
T2 AGPTE o @“‘3 E ) @ —— [w N E TIT AT .
i ! NG v IR T RbwE. (W
B e o laas AR Niga_41%6 AcRe | LML
1 ~ =¥
! : 1] T TTOLS Wi PAen
,j“ O G N | am? ARg
e d [ AN A T s sy ]
s -85 0 i arce % T Swrit ST STOP Ao REROTT ]
e = A2 ARIO | L. 'N“‘ Mg RRAET i v
cgfﬁ“‘?l ; PV AICR7 1 1 1 ehin-Teaition -
. : i | ; ! -
Vedud iT | §- ; — 1 2111-119 |
- : t
g2d %r3 .
1Y . r----
'3 Fnbid Ghf t 3k T ‘ ;
- r-"" L, sane PN~ [ A A . e’ e
O " - OV, < N
i !__..!‘ : : 7 ' ' AICRIO
o SONT '
m 3 S * — —
— - t i
¥ : - j | @———— ama AIRe
S8 ar AAS—Lg—AAA
¥ I RIRS i AlCH
i A A -~—~—l————~—{
o A !
SR Lo % WHEN USED
= B ed
AL SUP RNCS  sB WKTASE COOE " SERE  SHUNT |
e iusl mi I 1207TAOV, 1R F D% FLOD ¢
NI fwz M| & 120/208¢ 3PN O L
wr | juzf ) H:! SC 12072408, 3PH =+
M3 j M2 [ 7 22,3807 354 B | CHOKE  |WODEL|WRG HARKESS [CONTROL ASSY
w3 iwz {M:] %= 27wasow 3ew -Ol [ONAN CHOKE |cox | 338-0B41 | D] 300-1141 ]C
oMM BEARING ~O2] NSSON CHORE | MW [ 32H-0897 00~ 11
END END = CHERSRICUM O ) :
DWG SMEE N0 DATED 7-23-74
i DUV B
REQONNECTION T AAKT
W, T LT 3AY, Bm 240w, =
N T ——— -
YOI EI Sy VN | ot -1 fcex Home staoey
e 20+ -02 6.5 NH-3CR
: i i :s Bl :: "—F | ®SROUNDED AC LEAD T TS 5 T8 120/ 160% TP
i 470 3W, 0 He




625-1407 [F]

TO GEN SET CONTROL{RITBE-¥)

TO START SOLENOID (Ki-B+} e

TOREMOTE COMTROL (AZTBI-I5)

TO REMOTE CONTROUIAZTBI-3) —

TOREMOTE CONTROL (ATTBI2} —— .y WIRING DiAGRAM
TO LINE 120VAC {1} ——m IRSIDE ViEw OF aexb
TOGND  —
_ A#
T e
TXRETYS
H T
[N
i
Ki x2
T Fv &
s L f
o~ L
H .7 i 1‘ \J}ﬂ’_t ]
1 START STARY-§ § i
i i DASIOMNETY STop
g 20 ﬁcm ]
Pl PN :
.- |
! . ‘
iy nz ] :
Rz . 3 ! |
@ 2 %E :
ol ‘
,_Q =7 )
S
i
i
<3 Rz R4 § Fi
_“F T
iy
4
; ;
H CRARING
UMTER
REAR VIEW OF COVER

PARTS 15 Y BEF
REF TES] GaRT NG 1oy 19T CESTRPTHON
Ll 335-0039 18 U IRECTIFMER-BHIDGE
[iH] FSTCERTY T4 T TRCCTiFIEn-0iDBE.3 AP
3 IIV-80EY 1) FuSE-l ARF ]
¥ AL ERARL AN OA IR  RE G
|5 I37.1495 |8 i1 IRELAY-START.STOP (328¥)
S LT T 3360004 13 1 IRELAY-CRANS MG LIMITER
IChEMATC ¥ 230488 15 11 INILLIARETER-6T
§ 358-C0B4 [ - |1 IRESISIOR-1S ;i b 78
(Y 304-0538 1A b [MES(STOR-1S T g
[ 364-800% A 1 IMECISVOR-138 O 150
e 943813 1A L1 IRESISTOR.! o oM
It 130608 o8 [ (TRAKSTORMER
i I KPS A o1 jTERNUGL BLOCH
) 12328 1x L4 K SIR:P
TR " i
K2 i X3 RI ot pg AlK2
* b B AR i
o ¥o
278
L
%
(2]
~N
u
i
£
o
’ -
+ :& Y81 O
GND Ji3¢ 13 FOVAC
TOLINE
‘ '75_____51'__.____5_______ TR
NITE: A4 1300132 1C 1] TCOMTROL -STARY STOP ASSY
3 RIS STARTING 17 WBC FNARRING, COUCS
CPERATE ON 128 Wi
RgTE .
USED WiTH 3 @ CON-JOR 13498 B —
& SNM-ICR 13009
T T |
url TR SATE
OF OMAN CORPORATION
Ongn Minneapols, M b0t
o | 10-1078 Fawe Wk i wWiB
300-132 I CONTROL ~ START, STOP

WHBIML DHALD AR



625-1367 |

WIRING DIAGRAM

POWER SENTRY
SIDE ViEw

PARTS LIST

DESCRIPTION

T SWITCH X CONDUIT ASSY (100 AMP)

“TM0TOR

CONNECTOR - WIRE

o | ! e 12

FUSE HOLDER ASSY

SWITCH - POWER SENTRY

SWITCH -MICRO

NEUTRAL BAR

TERMINAL BLOCK

INSIDE VIEW

|~ REMOVE FUSE FOR
POWER FAILURE TEST

A |REVISED ACB ON LOAD SIDE W bv {5-12-75

] LT can| pant

nan DIVISION OF STUDERAREE CORPORATION
St adhbet Monmesmetia, Mornerer

REF _DES/PART NO. (REF)[C
318-0691 |p
Y
El
_FhL2
SCHEMATIC _—
s2
__ 1Bl
TB2
POWER
SENTRY "
—-—-—.((——.——.
;—-«—~——-§ :( ¢ _—
] O-
t Sl
1
e A
A 8
- GEN
N
!
{1ez
Fl F2 2
STANDBY UTILITY
we 52 4
(MO0 NO
ETUAP

" -24-75 | COR [ M A

st POWER SENTRY
(WIRING DIAGRAM)

625-1367

T 625-1367 e

AL LEEY




PARTS LIST:

The following parts apply to both the CCK and NH Spec 13000 Sets; use these parts
in place of/or in addition to those listed in the manuals. Note: Parts that

are similar in appearance to those in the manuals are not illustrated. The
refererice numbers correspond to the numbers in the applicable Group Illustrations
in the manual.

CONTROL GROUP

REF. NO. PART NO. QTY. USED DESCRIPTION
51 812-0077 2 Screw, Machine - Round Head
(#8-32 x 3/8")
52 853-0005 2 Washer, Lock - External Tooth #8
53 300-1227 1 *Control, Disconnect Adapter

(Used beginning with serial
#0675954985 during Spec "R"
for CCK Sets and during Spec "'F"
for NH Sets) Optional for use
.on earlier models.
HOUSING GROUP

REAR s
PANEL
51

52
REF:NO. PART NO. QTYI USED DESCRIPTION
51 808-0024 ' 4 Screw, Tapping - Round Head
| , (#8 x 5/8™)
52 300-1321 ' 1 *Control, START-STOP - Automatic

(Used beginnging with SPEC 13000
Models, Optional For earlier models)

* - See Separate Group for Camponents



AUTOMATIC START-STOP CONTROL GROUP - OPTIONAL EQUIPMENT

REF. ND. PART NO. QTY. USED DESCRIPTION
1 815-0350 4 Screw, Tapping - Hex Washer Head
(#10-32 x 3/8")
2 302-0489 1 Ammeter
3 357-0013 1 ) Diode, Rectifier
4 320-0104 1 Circuit Breaker - Time Delay

(Cranking Limiter)



AUTOMATIC START-STOP CONTROL GROUP - OPTIONAL EQUIPMENT (Continued}

REF. NQ. PART NO.

- W~

16

17

18
19
20
21
22

321-0067
321-0104
304-0217
301-4033
508-0008
332-0699

304-0717

307-1496

307-1495

304-0538
304-0005

305-0129

315-0009

332-1925
331-0007
231-0047
331-0010
»1-4028

QTY. USED

fod ok ot ottt ot

ot

As Req'd.

(Select as Applicable)

811-0105

812-0059
812-0061
812-0063
812-0067
812-0077
812-0087
812-00990
813-0013
850-0025
850-0030

853-0008

856-0003
526-00G3

526-0049

8600005
§60-0008
861-0008
£71-0010
508-0633
304-0014

As Req'd

As Req'd

Ac Dantd
A RTY v

As Req'd
As Req'd
As Req'd
As Req*'d
As Req'd
As Req'd
As Req'd
As Req'd
As Req'd
As Req'd
As Req'd

As Req'd

As Req'd
As Req'd
As Reg'd
As Req‘'d
As Reg'd
As Req'd

DESCRIPTION

Fuse, Cartridge - 1 Amp

Fuse Holder

Resistor, Fixed - 1 Ohm, 10W

Cover, Contrecl Box

Grommet, Rubber

Terminal Block (6 Places)

Resistor, Fixed - 110 Ohm,

1/2W (With Leads and Terminals)
Relay, Armature - SPDT, 120 VAC,
60 HZ, 8 Amp

Reiay, Armature - SPDT, 24 VDC
8 Amp

Resistor, Fixed - 15 Ohm, SW
Resistor, Adjustable - 0-150 Chm,
23 W

Rectifier, Selenium - Bridge, 26 VDC,

300 MA
Transformer, Power, Stepdown - 115 to
22 VAC, 12.5 VA, 50/60 Hz
Strip, Marker
Conunector, Conduit - Straight (1/2")
Conduit, Flexible (1/2'")-15" Used
Connector, Conduit - 90° (1/2")
Box, Control

ATTACHING HARDWARE - NOT ILLUSTRATED

Screw, Machine - Round Head Brass
(10-32 x 1")

Screw, Machine - Round Head (#6-32

Screw, Machine - Round Head (#6-32

Screw, Machine - Round Head (#6-32

Screw, Machine - Round Head (#6-32

bl S T

1/4'
3/8
1/2'
7/8'

Screw, Machine - Round Head (8-32 x 3/8")
Screw, Machine - Round Head (#8-32 x 1%")

Screw, Machine - Round Head (#8-32 x

21{‘112

Screw, Machine - Round Head (#10-32 x 2-:

Washer, Lock - Spring (#8)
Washer, Lock Spring (#10)
Washer, Lock - External Tooth (#10)

Washer, Lock - External/Internal Tooth #]
Washer, Flat (11/64" ID x 3/8' 0D x 1/32'

THK)

Washer, Flat Brass (0.200" ID x 7/16" OD

x 1/32'") THK
Nut, Hex (#6-32)
Nut, Hex (#8-32)
Nut, Hex (#10-32)
Nut, Hex - Brass (#10-32)

Washer, Insulating Mica (7/32% ID x 3/4'C

Washer, Stepped - Resistor Centering



DISCONNECT ADAPTER CONTROL GROUP

MP1

o,

ST

81

(=)
L= DO

£
ro

o4

O

MP2

REF.

PART
NQ.

300-1227
356-0059
357-0004
357-0004
357-0004
358-0038
332-151
818-0005
332-165¢6
332-18656
362-0035
362-0011
362-0011
350-1124
350-0536
350-0527
350-0396
350-0388
350-0411
332-1833
338-0935

QTy.
USED

O N S R S T T S < A e .

PARY
DESCRIPTION

Control, Disconnect Adapter
Capacitor. 2 2 Mid 20% 35 vdc
Rectifier

Rectifier

Rectitier

Diode

Terminal, Lug

Rivet, Bind

Brackel. Mounting

Bracket, Mounting

Transistor

Transistor

Transistor

Resistor 100-Ohm, 2 Watt, 109
Resistor 1000-Ohm, 172 Watt, 1
Resistor 180-Ohm, 1/2 Watt, 10/
Resistor 2400-Ohm, 172 Watt. &
Resistor 3000-Ohm, 172 Watt, 5
Resistor 10,000-Ohm, 172 Watt,
Printed Wiring Board

Wiring Harmess



SPEC. PARTS DATA INDEX NG. 15

MODEL SPEC. FICHE LOCATION
4.2CCK-53CR 8800R 1 F2
4.2CCK-57E 8800R 1 F3
5.0CCK-3CR 8800R 1 F4
4.2CCK-53CR 13136R 1 F5
5.0CCK-3CE 13136R 1 Fé6
5.0CCK-3CR 13136R 1 F7
5.0CCK-3CE 14387R 1 F8
5.0CCK-3CR 14387R 1 F9
5.0CCK--3CE 14445R 1 F10
5.0CCK-3CR 14449R 1 F11
5.0CCK-3CE 15202R 1 Fi12
5.0CCK-3CR 15292R I F13
5.0CCK-3CR 15838R 1 F14
5.0CCK-3CR 17314R 1 61
5.0CCK-3CR 18251R 1 G2
5.0CCK-3CR 19571R 1 G3
4.0CCK~53CR 14387V 1 G4
4.0CCK-57R 14387V i G5
5.0CCK-3CR 14387V 1 G6
5.0CCK~3CR 17314y 1 G7
5.0CCK-3CR 21198R 1 G8
5.0CCK-3CR 21929V 1 G9



SPECIAL PARTS LIST FOR MODEL 4.2CCK-53CR SPEC __ S8800R
FOR STANDARD PARTS REFER TO CATALOG 927-0360 KEY NO. _4
{PARTS CATALOG !_LLSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. ___611-1116-01

PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
T T T
220-1822 1 Stator Assembly, Wound
201-1912 1 Rotor Assembly, Wound
166-0643 i Coil, Ignition
300-1227 1 Control, Disconnect Adapter
155-1195 1 Connector, Exhaust Tube
155-1615 1 Clamp, Muffler
155-1218 1 Muffler, Exhaust
Dated Dec 1, 1978 Revised Page & of !



SPECIAL PARTS LIST FOR MODEL

4,2CCK-57E

SPEC 8800R

FGR STANDARD PARTS REFER TO CATALOG __927-0360 KEY NO._1
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOWV
WIRING DIAGRAM NO. 606-0201-01
PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION

220-1822 1 Stator Assembly, Wound

201-2330 1 Rotor Assembly, Wound

338-0643 1 Harness, Wiring - Generator

338-0721 1 Harness, Wiring - Control




SPECIAL PARTS LIST FOR MODEL 5-0CCK-3CR SPEC 8803

TOR STANDARD PARTS REFER TO CATALOG __927-0300 KEY NO._4 _ __
{(PARTS CATALOG AL&@ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 611-1116-01
PART NO. GTY. DESCRIPTION PART NG. GTY. DESCRIPTION
1 T T
220-1821 1 Stator Assembly, Wound
166-0643 1 Coii, Ignition
300-1227 1 Control, Disconnect Adapter
155-1195 1 Connector, Exhaust ube
155-1015 1 Clamp, Muffler
155-1218 1 Muffler, Exhaust




SPECIAL PARTS LIST FOR MODEL 4.2CCK-55CR spec _ DR
FOR STANDARD PARTS REFER TO CATALOG __ 927-0360 KEY NO. ©
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPT:ONAL FEATURES LISTED BELO\
WIRING DIAGRAM NO. 611-1090-10
PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
T ¥ T

160-0257 1 Box Assewmbly, Breaker
(Refer to Standard Breaker
Box for Components, Except
Mounting Screws)

81Z-0077 2 Screw, Breaker Box Mounting
(8-32 x 3/8™)

160-0043 1 Gasket, Breaker Box Mounting

220-1822 1 Stator Assembly, Wound

338-0738 1 Harness, Wiring - Includes
Fuse and Holder

166-0545 1 Coil, Ignition

155-1195 1 Connector, Exhaust Tube

155-1015 i Clamp, Muffler

201-1912 1 Rotor Assembly, Wound



SPECIAL PARTS LIST FOR MODEL 5. 0CCK-3CE spec __ 13156
FOR STANDARD PARTS REFER TO CATALOG __927-0360 KEY NO. _3
(PARTS CATALOG J}LSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO. 606-0201-01

PART NO. QTYy. DESCRIPTION PART NO. QTy.
T T T

DESCRIPTION

160-0257 1 Box Assembly, Breaker
{Refer to Standard Breaker
Box for Components, Except
Mounting Screws)

812-0077 . 2 Screw, Breaker Box Mounting
(8-32 x 3/8")

160-0043 1 Gasket, Breaker Box Mounting

220-1821 1 Stator Assembly, Wound




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG 927-0360

5.0CCK-3CR

SPEC 13136R

KEY NO. 6

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BEL!

WIRING DIAGRAM NO. 611-1090-10
PART NO. QTy. DESCRIPTION PART NO. aTy. DESCRIPTION
Y ¥
160-0257 1 Box Assembly, Breaker
(Refer to Standard Breaker
Box for Components, Except
Mounting Screws)
812-0077 2 Screw, Breaker Box Mounting
{8-32 x 3/8")
160-0043 1 Gasket, Breaker Box Mounting
220-1821 1 Stator Assembly, Wound
338-0738 1 Harness, Wiring - Includes
Fuse and Holder
166-0643 1 Coil, Ignition
155-1195 1 Connector, Exhaust Tube
155-1015 i Clamp, Muffler

Nec 1

1078 -




SPECIAL PARTS LIST FOR MODEL 5. 0CCK-3CE SPEC __ l4387R
FOR STANDARD PARTS REFER TO CATALOG __927-0360 KEY NO. _2
{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO. £06-0201-01

PART NO. QTYy. DESCRIPTION PART MO. QTY. DESCRIPTION
¥ N T T
160-0257 1 Box Assembly, Breaker
(Refer to Standard Breaker
Box for Components, Except
Mounting Screws)
812-0G77 2 Screw, Bresker Box Mounting
(8-32 x 3/8")
160-0043 1 Gasket, Breaker Box Mounting
220-1821 1 Stator Assembly, Wound
338-0721 1 Harness, Wiring - Control
Dec 1, 1978 1 1
Dated Revised Paae _ of




SPECIAL PARTS LIST FOR MODEL 5.0CCK-3CR SPEC __14387R

FOR STANDARD PARTS REFER TO CATALOG _ 927-0360 KEY NO. 3
(PARTS CATALOG é}.LSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 611-1116-01
PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
T : T 1

160-0257 1 Box Assembly, Breaker

(Refer to Standard Breaker

Box for Components, Except

Mounting Screws)
812-0077 2 Screw, Breaker Box Mounting

(8-32 x 3/8"M)
160-0043 1 Gasket, Breaker Box Mounting
220-1821 1 Stator Assembly, Wound
155-1218 1 Muffler, Exhaust
166-0643 1 Coil, Ignition
155-1195 1 Connector, Exhaust Tube
155-1015 1 Clamp, Muffler
300-1227 1 Control, Disconnect Adapter

Dec 1, 1978 ’ 1 1
Nator

Reouviead

Dara ~3



SPECIAL PARTS LIST FOR MODEL 5.0CCK-3CE SPEC 14449R
FOR STANDARD PARTS REFER TO CATALOG _ 927-0360 KEYNO._1
(PARTS CATALOG ALSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 606-0201-01
PART NO. Qrvy. DESCRIPTION PART NO. QTY. DESCRIPTION

102-0859 1 Base, 0il - Includes Filler
Neck

505-0110 1 Plug, 0il Base (3/8")
505-0054 1 Plug, 0il Base (1/4")
220-1821 1 Stator Assembly, Wound
338-0721 1 Harness, Wiring - Control

Dec 1., 1978 | 1 1



SPECIAL PARTS LIST FOR MODEL __5-0CCK-3CR | 14449R

SPEC
FOR STANDARD PARTS REFER TO CATALOG _927-0360 KEY NO. _4
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW'
WIRING DIAGRAM NO. 611-1116-01
PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
¥ N T T
102-0859 1 Base, 0il - Includes Filler
Neck
505-0110 1 Plug, Oil Base (3/8")
505-0054 1 Plug, 0ii Base (1/4")
155-1218 1 Muffler, Exhaust
155-1195 1 Connector, Exhaust Tube
155-1015 1 Clamp, Muffler
220-1821 1 Stator Assembly, Wound
300-1227 1 Control, Disconnect Adapter
166-0643 1 Coil, Ignition




SPECIAL PARTS LIST FOR MODEL ____5-0CCK-3CE spec __ D20

FOR STANDARD PARTS REFER TO CATALOG __927-0360 KEY NO. !
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOY

WIRING DIAGRAM NO. 606-0201-01
PART NO. QTy. DESCRIPTION PART NO. QTYy. DESCRIPTION
T - T T

220-1821 1 Stator Assembly, Wound
Parts rot Furnished by Onan

Housing and Associated Parts.

Dec 1, 1978 1 1
Natad Rauvicard [ s PPN -t



SPECIAL PARTS LIST FOR MODEL 5.0CCK-3CR spgc _ 15202R
FOR STANDARD PARTS REFER TO CATALOG _ 927-0360 KEY NO. ¢
(PARTS CATALOG ALSQ COKRTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO, ___ 611-1116-01

PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
Y T T

220-1821 1 Stator Assembly, Wound

166-0643 1 Coil, Ignition

300-1227 1 Control, Disconnect Adapter

155-1195 1 Connector, Exhaust Tube

155-19015 i Clamp, Muffler

155-1218 1 Muffler, Exhaust

Parts not Furnished by Ornan
Housing and Associated Parts

N« caea 1 1



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG_927-0360

5. UCCK-5UR

SPEC 15838K

KEY NO. °

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV

WIRING DIAGRAM NO.

611-1090-10

PART NO. QTy. DESCRIPTION PART NO. aQTY. GESCRIPTION
T T Y
160-0257 1 Box Assembly, Breasker
{Refer to Standard Breaker
Box for Components, Except
Mounting Screws)
812-0077 2 Screw, Breaker Box Mounting
(8-32 x 3/8")
160-0043 1 Gasket, Breaker Box Mounting
220-1821 1 Stator Assembly, Wound
338-0738 1 Harness, Wiring - Includes
Fuse and Holder
166-0643 1 Coil, Ignition
Parts not Furnished by Onan
Housing and Associated Parts
Dated Dec 1, 1978 1 1

Revised

Paae.___ of




SPECIAL PARTS LIST FOR MODEL ___5.0CCK-3CR Sspec  17314R
FOR STANDARD PARTS REFER TO CATALOG  927-0360 - KEY NO. _>5
(PARTS CATALOG ALSO CONTAINS COMPORENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
’ WIRING DIAGRAM NO. 611-1116-01

PART NO. QTy. DESCRIPTION PART NO. QTy.
T T

DESCRIPTION

160-0257 1 Box Assembly, Breaker
{Refer to Standard Breaker
Box for Components, Except
Mounting Screws)

Screw, Breaker Box Mounting
(8-32 x 3/8M)

212-0077

3]

i60-0043 1 Gasket, Breaker Box Mounting
220-1821 1 Stator Assembly, Wound
300-1227 1 Contrel, Disconnect Adapter
166-0643 1 Ceil, Ignition

155-11985 1 Connector, Exhaust Tube
155-1015 1 Clamp, Muffler

155-1218 1 Muffler, Exhaust

Parts not Furnished by Onan
Housing and Associated Parts




SPECIAL PARTS LIST FOR MODEL 5. 0CCK-3CR SPEC __ 1825IR
FOR STANDARD PARTS REFER TO CATALOG 927-0360  KEY NO._>
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 611-1116-01
PART NO. QTy. DESCRIPTION PART NO. QTvy. DESCRIPTION
T T T
102-0859 1 Base, 0il - Includes Filler
Neck
505-0110 1 Plug, 0il Base (3/8")
505-0054 1 Plug, 0il Base (1/4")
160-0257 1 Box Assembly, Breaker
(Refer to Standard Breaker
Box for Components, Except
Mounting Screws)
812-0077 2 Screw, Breaker Box Mounting
(8-32 x 3/8™)
160-0043 1 Gasket, Breaker Box Mounting
220-1821 1 Stator Assembly, Wound
300-1227 1 Control, Disconnect Adapter
166-0643 1 Coil, Ignition
155-1195 1 Connector, Exhaust Tube
155-1015 1 Clamp, Muffler
155-1218 1 Muffler, Exhaust
Dated Dec 1, 1978 Revised Page_ ! of 1



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

5.0CCK-3CR

SPEC

(PARTS CATALOG ALSO CONTAINS CO

NS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

19571R

927-0360

KEY NO. _6

WIRING DIAGRAM NO. 611-1090-04
PART NO. QTy. DESCRIPTION PART NO. QTYV. DESCRIPTION
T 1

102-0859 1 Base, 0il - Includes Filler

Neck
505-0110 1 Plug, 0il Base (3/8")
505-0054 1 Plug, 0il Base (1/4")
160-0257 1 Box Assembly, Breaker

(Refer to Standard Breaker

Rox for Components, Except

Mounting Screws)
812-0077 2 Screw, Breaker Box Mounting

(8-32 x 3/8")
160-0043 1 Gasket, Breaker Box Mounting
220-1821 1 Stator Assembiy, Wound
338-0722 1 Harness, Wiring - Includes

Fuse and Holder
166-0643 1 Coil, Ignition
155-1195 1 Connector, Exhaust Tube
155-1015 1 Clamp, Muffler

Dec i, 1978 1 1

Dated __ _ Revisad Pann nf



SPECIAL PARTS LiIST FOR MODEL 4.0CCK-53CR SPEC 14387V

FOR STANDARD PARTS REFER TO CATALOG 927-0360  KEY NO.__5
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW!

WIRING DIAGRAM NO. _(ENG)611-1150-02

PART NO. QTy. DESCRIPTION PART NO. QTYV. DESCRIPTION
1 4 1
Gas - Gasoline Fuel System

201-2506 1 Rotor Assembly, Wound




SPECIAL PARTS LIST FOR MODEL ___4.0CCK-57R SPEC __ 14387V _
FOR STANDARD PARTS REFER TO CATALOG___927-0360__ KEY NO. __s

[TVT W WY

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO
WIRING DIAGRAM NO. _(ENG)611-1150-02

PART NO. QTy. DESCRIPTION PART NO. QTYv. DESCRiPTION
T T |
Gas - Gasoline Fuel System

201-2507 1 Rotor Assembly, Wound
338-0947 1 Harness, Wiring - Generator




SPECIAL PARTS LIST FOR MODEL 5, 0CCK-3CR SPEC 14387V
FOR STANDARD PARTS REFER TO CATALOG ___ 927-0360 _ KEY NO.__5

s ¥ ———

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO. _(ENG)611-1150-02

PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
T T T

Gas - Gasoline Fuel System

Natad April 1, 1980 Revised Pane 1 of 1



SPECIAL PARTS LIST FOR MODEL 5. 0CCK- 3CR SPEC ____ 17314V
FOR STANDARD PARTS REFER TO CATALOG ____927-0360 __ KEY NO.__5
(PARTS CATALOG ALSG CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. _(ENG 611-1150-02

PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
3 T i
Gas - Gasoline Fuel System

Parts Not Furnished By Onan
Housing And Associated Parts




SPECIAL PARTS LIST FOR MODEL

5. 0CCK-3CR

SPEC 21198R

FOR STANDARD PARTS REFER TO CATALOG

927-0360 KEY NO. __ 5

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV
WIRING DIAGRAM NO. _(ENG)611-1116-01

PART NO. QTY. DESCRIPTION

PART NO. QTy. DESCRIPTION

Gas ~ Gasoline Fuel System
Low 0il Pressure Cut Off

154-0670 1 Manifold, Intake
148-0367 1 Switch, Vacuum
502-0082 1 Nipple, Hex - Vacuum Switch

i



SPECIAL PARTS LIST FOR MODEL 5.0CCK-3CR SPEC 21929V
FOR STANDARD PARTS REFER TO CATALOG___ 927-0360 KEY NO. __5
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO

e WIRING DIAGRAM NO. _(ENG)611-1150-02

PRRI\QEJ.//"W. DESCRIPTION PART NO. QTy. DESCRIPTION
7 T T

Gas - Gasoline Fuel System

Nadad Anril 1 1480 [ R S — 1 . -



